
 

CITY OF CORONA 
DEPARTMENT OF WATER & POWER 
=============================================== 

 

 

 

June 17, 2021 

 

 

SUBJECT: Notice Inviting Bids No. 21-082CA 

 

Addendum No. 1 

Potable Water & Wastewater Treatment Chemicals 
 

This Addendum No. 1 to the subject Notice Inviting Bids provides answers to questions received.  

Please note the bid due date and time have not changed. 

All provisions of this Addendum No. 1 are hereby incorporated by reference into the subject NIB.  

Bidders shall account for all provisions pursuant to this Addendum No. 1 in submitting their bids.  

Each bidder shall acknowledge receipt of this Addendum in their Bid in the spaces provided 

therein.  

1. Questions & Answers: 

 

1.1 Question: “Who is the current anionic polymer vendor at Temescal Desalter 

Plant?  What is the product name and current price?  What 

application is the anionic polymer being used for at Temescal 

Desalter Plant?” 

 

 Response: Polymer is not used at the Temescal Desalter. 

 

 

1.2 Question: “Who is you current cationic and anionic supplier for Water 

Reclamation and Water Treatment Facilities?” 

 

 Response: Water Reclamation:  

Anionic supplier – Solenis.  Cationic supplier – Aqua Ben and 

Solenis 

Potable Water Treatment: 

Cationic- Polydyne 

Anionic- Aqua Ben 

 

 

1.3 Question: Please provide the product names for the cationic and anionic 

polymers. 

 

 Response: Water Reclamation: 

Belt Press / Centrifuge Cationic Polymer (Aqua Ben 750 L)  

GBT Cationic Polymer (Praestol K 275 FLX)  



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 2 of 8 

 

Primary Clarifier Anionic Polymer (Praestol A 3040 LTR 

Potable Water Treatment: 

Pretreatment- C308P 

Gravity thickener- Hydrofloc 534P 

 

 

1.4 Question: “What are the dosages of cationic and anionic polymer?” 

 

 Response: Water Reclamation: 

Anionic – 0.5 gallons per hour 

GBT Cationic – ~1 gallons per hour 

Centrifuge Cationic - ~5 gallons per hour 

Potable Water Treatment: 

Cationic- 0.75 mg/l 

Anionic - .50 mg/l 

 

 

1.5 Question: “In the Bid Evaluation section for Water Reclamation and Water 

Treatment Facilities, please provide what the minimum desired 

results are for cationic and anionic polymers.” 

 

 Response: Water Reclamation: 

Anionic polymer – increased non-soluble BOD removal and non-

soluble TSS removal from primary clarifiers to meet permit 

requirements. 

Cationic polymer – to produce thickened sludge and increase solids 

capacity in digesters; to produce dewatered centrifuge cake of 18% 

TS or greater.   

Potable Water Treatment: 

0.05 NTU in post filter effluent 

 

 

1.6 Question: “In the Bid/Price form section, will the dose rate come from the 

vendor jar test results?” 

 

 Response: They will be used as a guide for both water reclamation and potable 

water treatment.  Flow rates may change based upon demand 

changes, and accordingly, the dose rates will also need to change 

from time to time to accommodate for process/flow changes.   

 

 

1.7 Question: “Since the vendor is required to submit one (1) liter bid product 

samples, will the City conduct its own jar test to determine the dose 

rate that meet the minimum desired results?” 

 



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 3 of 8 

 

 Response: Bidders will conduct the jar testing. 

. 

 

1.8 Question: “What type of applications are being used at the Temescal 

Desalter?” 

 

 Response: Pre- sulfuric acid and threshold inhibitor 

Post- caustic soda, sodium hypochlorite, ammonium hydroxide and 

polyphosphate 

 

 

1.9 Question: “Please provide the product names and current prices for the scale 

and corrosion inhibitors.” 

 

 Response: Sulfuric Acid and Kinglee pretreat 0100 plus 

 

 

1.10 Question: “Please provide the product names and current prices for the scale 

and corrosion inhibitors.” 

 

 Response: Sulfuric Acid 

Threshold Inhibitor 

. 

 

1.11 Question: “I just wanted to confirm the bid will be open to the public amid 

COVID-19 restriction.   If not, how soon can we get the bid results 

after the bid opening?” 

 

 Response: The bid will be open to the public amid COVID-19 restriction.  

Bidders will be notified by email with the bid results for each 

chemical.  There will not be an official public bid opening as bids 

are to be submitted electronically through PlanetBids. 

 

 

1.12 Question: “Who is the supplier and the current pricing for the cationic and 

anionic polymers? Can you provide the bid tabulation from the last 

bid?” 

 

 Response: Water Reclamation: 

Belt Press / Centrifuge Cationic Polymer (750 L) – Aqua Ben 

$63,500 per 5000-gallon bulk load.   

GBT Cationic Polymer (Praestol K 275 FLX) – Solenis / $58,800 

per 5,000-gallon bulk load, $3200 per 275-gallon tote.   

Primary Clarifier Anionic Polymer (Praestol A 3040 LTR) – Solenis / 

$59,000 per 5000-gallon bulk load.   



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 4 of 8 

 

Potable Water Treatment: 

Cationic polymer - Polydyne- $0.76/lb 

Anionic polymer - Aqua Ben- $1.47/lb 

 

 

1.13 Question: “Are one year option year renewals based on mutual agreement with 

Supplier and City?” 

 

 Response: Yes 

 

 

1.14 Question: “Who are your suppliers and price for the following chemicals:  

Sodium Hypochlorite, Caustic Soda, Polymer, Aluminums Sulfate, 

Ammonium Hydroxide, Ferric and Polymer?” 

 

 Response: Sodium Hypochlorite – Olin / $4000 per 5000-gallon bulk load. 

Caustic Soda – n/a 

Aluminum Sulfate – Aqua Ben / $2715 per 275-gallon tote. 

Ammonium Hydroxide – N/A 

Ferric Chloride – California Water Technologies / $5300 per 5000-

gallon bulk load. 

Belt Press / Centrifuge Cationic Polymer (750 L) – Aqua Ben 

$63,500 per 5000-gallon bulk load.   

GBT Cationic Polymer (Praestol K 275 FLX) – Solenis / $58,800 

per 5,000-gallon bulk load, $3200 per 275-gallon tote.   

Primary Clarifier Anionic Polymer (Praestol A 3040 L) – Solenis / 

$59,000 per 5000-gallon bulk load.   

Sodium Bisulfite – UNIVAR / $4750 per 5000-gallon bulk load. 

Antiscalant- Kinglee Tech - $9.45/gal 

Cationic polymer-Polydyne - $0.76/lb 

Alum- Thatcher - $0.13/lb 

Ammonia - Airgas - $0.13/lb 

Sulfuric Acid - Univar - $0.12/lb 

Caustic Soda - JCI Jones - $1.48/gal 

Sodium Hypochlorite - Olin- $1.02/gal 

 

 

1.15 Question: “Can you post the last bid tab for this?” 

 

 Response: No. Please submit a Public Records Request through the Corona 

City Clerk’s office to receive this information. 

 

 

1.16 Question: “May I get the current supplier/price for Aluminum Sulfate and 

Ferric Chloride, please?” 

 



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 5 of 8 

 

 Response: Water Reclamation: 

Aluminum Sulfate – Aqua Ben / $2715 per 275-gallon tote 

Ferric Chloride – California Water Technologies / ~$5300 per 5000-

gallon bulk load 

Potable Water Treatment: 

Aluminum Sulfate- Thatcher- $0.13/lb 

. 

 

1.17 Question: “The Corrosion and Scale inhibitor references 2 tote deliveries.  Are 

the totes dropped off at site or are they pumped off into a tank on 

site?” 

 

 Response: There is one delivery location, Temescal Desalter. The totes are 

dropped off at site. 

. 

 

1.18 Question: “Will there be a public opening? If yes, will this be available via 

conference call or a virtual meeting online?” 

 

 Response: No 

 

 

1.19 Question: “Can you post the last bid tab for this?” 

 

 Response: No. Please submit a Public Records Request through the Corona 

City Clerk’s office to receive this information. 

 

 

1.20 Question: “Who is supplying each product?” 

 

 Response: Sodium Hypochlorite – Olin / $4000 per 5000-gallon bulk load. 

Caustic Soda – n/a 

Aluminum Sulfate – Aqua Ben / $2715 per 275-gallon tote. 

Ammonium Hydroxide – N/A 

Ferric Chloride – California Water Technologies / $5300 per 5000-

gallon bulk load. 

Belt Press / Centrifuge Cationic Polymer (750 L) – Aqua Ben 

$63,500 per 5000-gallon bulk load.   

GBT Cationic Polymer (Praestol K 275 FLX) – Solenis / $58,800 

per 5,000-gallon bulk load, $3200 per 275-gallon tote.   

Primary Clarifier Anionic Polymer (Praestol A 3040 L) – Solenis / 

$59,000 per 5000-gallon bulk load.   

Sodium Bisulfite – UNIVAR / $4750 per 5000-gallon bulk load. 

Antiscalant- Kinglee Tech- $9.45/gal 

Cationic polymer - Polydyne-  $0.76/lb 

Alum – Thatcher - $0.13/lb 



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 6 of 8 

 

Ammonia - Airgas- $0.13/lb 

Sulfuric Acid – Univar - $0.12/lb 

Caustic Soda - JCI Jones -$1.48/gal 

Sodium Hypochlorite – Olin - $1.02/gal 

 

1.21 Question: “What are you current paying for each product?” 

 

 Response: Refer to the response provided for Question 1.20. 

 

 

1.22 Question: “We will be submitting samples of our Alum and Acid Alum for the 

current bid. We use a 1 liter Nalgene bottle typically. Can we use 

this style container to send our Alum to you? If not, we can see 

about expediting glass bottles and sending prior to bid opening on 

6/28?” 

 

 Response: Nalgene is acceptable. 

. 

 

1.23 Question: Please can you kindly let me know if we need to bid on the entire 

bid line items for potable water and wastewater treatment 

chemicals? Or can we bid on single line items? 

 

 Response: Bidders may bid on any line items and do not need to bid on all line 

items. 

 

 

1.24 Question: As your incumbent supplier (Olin) for sodium hypochlorite do we 

still need to submit a sample?  

 

 Response: No 

 

 

1.25 Question: “Who are the current suppliers and pricing for all the chemicals?” 

 

 Response: Refer to the response provided for Question 1.20. 

. 

 

1.26 Question: “In the bid pricing package for the waste water chemicals there is 

only one spot for cationic polymer. There are two potential polymers 

to be bid, Centrifuge and GBT. Please advise.” 

 

 Response: There are two polymers GBT for thickening, Centrifuge for 

dewatering. Please provide a price for each. 

 

 



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 7 of 8 

 

1.27 Question: “For the waste water chemical bid, there is a requirement for 

independent 3rd party certificate of analysis of the cationic and 

anionic polymer samples. This is an unknown test for the local labs 

we have spoken with. Can we for polyacrylamide only, provide the 

manufacturing COA only?” 

 

 Response: Yes 

 

 

1.28 Question: “May I get the current supplier/price for Aluminum Sulfate and 

Ferric Chloride, please?” 

 

 Response: Ferric Chloride supplier is California Water Technologies.  Refer to 

the response to Question 1.20 for pricing information. 

 

 

1.29 Question: “Who is the incumbent of Sulfuric Acid 93%?” 

 

 Response: Univar. 

 

 

1.30 Question: “Who is the incumbent of Sodium Hydroxide 25%?” 

 

 Response: JCI Jones 

 

 

1.31 Question: “Who is the incumbent of Aluminum Sulfate 48%?” 

 

 Response: Thatcher 

 

 

1.32 Question: “What is the current price of Sulfuric Acid 93%?” 

 

 Response: Refer to the response to Question 1.20 for pricing information. 

 

 

1.33 Question: “What is the current price of Sodium Hydroxide 25%?” 

 

 Response: Refer to the response to Question 1.20 for pricing information. 

 

 

1.34 Question: “Is it necessary for bid consideration to send a sample for each 

product being bid?” 

 

 Response: Samples are required for all chemicals being bid except Sulfuric 

Acid. 



 

Potable Water & Wastewater Treatment Chemicals 

NIB 21-082CA 

Addendum 1 

Page 8 of 8 

 

 

1.35 Question: “Can a supplier supply a product specification instead of a sample?” 

 

 Response: No 

 

 

1.36 Question: “Can a supplier sign a statement attesting to the product 

specification?” 